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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-T01

1. Duty Cycle

1.1 Test Result

1.1.1 Antl
Antl
Mode X Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2402 2.142 2.499 85.71 0.67 0.03
M SISO 2440 2.141 2.499 85.67 0.67 0.03
2480 2.142 2.500 85.68 0.67 0.03
2402 1.090 2.500 43.60 3.61 0.03
2M SISO 2440 1.089 2.499 43.58 3.61 0.03
2480 1.090 2.500 43.60 3.61 0.03
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Annex for BLE

FCCID: 2A8SL-TO1

1.2 Test Graph

1.2.1 Antl

Test Report No.: CTL2410242081-WF02

IM_LCH_2402MHz_Antl_NTNV

Time (ms)

10 Ant: Ant1
CENT: 2402 MHz
Span: 0 Hz
RBW: 8 MHz
01 VBW: 8 MHz
M f Detector: Peak
TraceType: Clear
SweepPoint: 30001
-10 4 SweepTime: 26 ms
Sweep: Single
DC: 85.71%
-20 Maker: ’
< 1.10.712 ms
¢ -36.11 dBm
2.12.854 ms
=30 26.20 dBm
E e
% L 4 - m
= -40 1
(]
>
S
_50 4
hal . ' ' ‘ I ' ' I ‘
_70 4
_80 4
—— Trace
-90 T T T T T T
0.0 26.0
Time (ms)
IM_MCH_2440MHz_Antl_NTNV
L Ant: Ant1
CENT: 2440 MHz
Span: 0 Hz
RBW: 8 MHz
01 VBW: 8 MHz
Detector: Peak
TraceType: Clear
SweepPoint: 30001
-10 4 SweepTime: 26 ms
Sweep: Single
DC: 85.67%
-20 Maker :
Y 1.9.245 ms
¢ 3724 dBm
2.11.386 ms
=30 25.89 dBm
E e
< (] 4 L
= -40 1
(]
>
S
_50 4
bl ” ” ' ' ' n ' "
_70 4
_80 4
—— Trace
-90 T T T T T T
0.0 26.0

Page 4/ 30




Annex for BLE

FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02

2M_MCH_2440MHz_AntL_NTNV

L Ant: Ant1
CENT: 2440 MHz
Span: 0 Hz
RBW: 8 MHz
ey — — — = — — o " ] VBW: 8 MHiz
Detector: Peak
TraceType: Clear
SweepPoint: 30001
-10 SweepTime: 26 ms
Sweep: Single
DC: 43.58%
-20 1 'y Maker °
1.15.154 ms
-36.91 dBm
2.16.243 ms
. =30 1 -23.28 dBm
= 3.17.653 ms
o 'y q’ -36.24 dBm
o
= -40 1
(]
>
]
— 50
_60 - m m
_70 -
_80 -
—— Trace
-90 T T T T T T T T
0.0 26.0
Time (ms)
2M HCH_2480MHz_Antl NTNV
L Ant: Ant1
CENT: 2480 MHz
Span: 0 Hz
RBW: 8 MHz
01 VBW: 8 MHz
- | i = = i — — ™1 Detector: Peak
TraceType: Clear
SweepPoint: 30001
-10 SweepTime: 26 ms
Sweep: Single
DC: 43.60%
=20 1 t Maker: 0
¢ 1.7.413 ms
-38.03 dBm
2.8.503 ms
— —30 1 -24.15 dBm
= 3.9913ms
-37.26 dBm
] ¢
o
= -40 1 +
(]
>
]
— 50
_60 1 m
_70 -
_80 -
—— Trace
-90 T T T T T T T T
0.0 26.0

Time (ms)

Page 6/ 30




Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-T01

2. Bandwidth

2.1 Test Result

2.1.1 OBW
X Frequency 99% Occupied Bandwidth (MHz) .
Mode Type (I\C/IlHZ) ANT Result Limit gerdict
2402 1 1.044 / Pass
1M SISO 2440 1 1.046 / Pass
2480 1 1.047 / Pass
2402 1 2.044 / Pass
2M SISO 2440 1 2.040 / Pass
2480 1 2.047 / Pass
2.1.2 6dB BW
TX Frequenc 6dB Bandwidth (MHz) .
Made Type (I\C/IlHZ) / ANT Result Limit Verdict
2402 1 0.675 >=0.5 Pass
M SISO 2440 1 0.684 >=0.5 Pass
2480 1 0.673 >=0.5 Pass
2402 1 1.169 >=0.5 Pass
2M SISO 2440 1 1.168 >=0.5 Pass
2480 1 1.165 >=0.5 Pass

Page 7/ 30



Annex for BLE
FCCID: 2A8SL-T01

2.2 Test Graph

2.2.1 OBW

Test Report No.: CTL2410242081-WF02
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Annex for BLE

FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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Annex for BLE

FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-TO1

2.2.26dB BW
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-T01

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) 1
Mode Type (I\?IHZ) ANT1 Limit s rdlict

2402 -1.69 <=30 Pass

1M SISO 2440 -1.52 <=30 Pass

2480 -2.20 <=30 Pass

2402 -1.55 <=30 Pass

2M SISO 2440 -1.31 <=30 Pass

2480 -1.96 <=30 Pass

Notel: Antenna Gain: Antl: 3.00dBi;
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FCCID: 2A8SL-T01

3.2 Test Graph

3.2.1 Power

Test Report No.: CTL2410242081-WF02
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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-TO1

1M_HCH_2480MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-TO1

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.: CTL2410242081-WF02

FCCID: 2A8SL-T01

4. Maximum Power Spectral Density

4.1 Test Result

4.1.1 PSD
TX Frequency Maximum PSD (dBm/3kHz) '
Mode Type (MHz) ANT1 Limit erdict

2402 -17.55 <=8 Pass

iM SISO 2440 -17.34 <=8 Pass

2480 -17.98 <=8 Pass

2402 -19.74 <=8 Pass

2M SISO 2440 -19.35 <=8 Pass

2480 -20.09 <=8 Pass

Notel: Antenna Gain: Antl: 3.00dBi;
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FCCID: 2A8SL-TO1

4.2 Test Graph

4.2.1 PSD
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FCCID: 2A8SL-TO1

1M_HCH_2480MHz_Antl_NTNV
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FCCID: 2A8SL-TO1

2M_MCH_2440MHz_Antl_NTNV
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FCCID: 2A8SL-T01

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
TX Frequenc Level of Reference
Mode Type (I\(}IHZ) Y ANT (dBm)
2402 1 -1.98
1M SISO 2440 1
2480 1 -2.47
2402 1 -2.10
2M SISO 2440 1
2480 1 -2.63
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
TX Frequenc Level of Reference Limit .
Mode Type (I\c}IHz) y ANT (dBm) (dBm) Verdict
2402 1 -1.82 -21.82 Pass
M SISO 2440 1 -1.82 -21.82 Pass
2480 1 -1.82 -21.82 Pass
2402 1 -1.90 -21.90 Pass
2M SISO 2440 1 -1.90 -21.90 Pass
2480 1 -1.90 -21.90 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2A8SL-TO1

5.2 Test Graph
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1
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FCCID: 2A8SL-TO1

5.2.2 CSE

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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FCCID: 2A8SL-TO1
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FCCID: 2A8SL-TO1

Test Report No.: CTL2410242081-WF02
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